N Illustrated Parts and
GA Packing List & Instructions
V

815 Rice Lake Street, Owatonna, MN 55060

Phone: 800-443-2476 / 507-451-5430
www.gandy.net / Email: sales@gandy.net

6631FS16F
Orbit-Air Applicator
Implement Mounted Hopper

Hydraulic Raven Monitor Controlled
31 Cu. Ft. (.88m°), 24.8 Bushel, 1395-Lb Chemical Capacity,
w/16 (1-1/4”) Openings, Fertilizer (F) Red Wheels
For Use w/ 1-1/4 inch 1.D. Tubing

Single Shaft (No Clutch)
(All Parts & Hardware in Place Unless Otherwise Specified)

....................... S02-0001-034......................Shipping Crate (23/31 CF Hopper)
Use: 4 Hex Bolt (3/8 x 2-3/4) (C03-0375-111)
8 Wrought Washer (3/8) (C02-0375-030)
4 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62240-1B............................. HOpper, 23/31 CF (Painted Black)
Use: 2 Sight Window (610851/26)
4 Rail (610851/27)
12 Pop Rivet (3/16 x 3/8) (C19-0187-030)
1 Decal, Important, Metering Wheel (N02-0062-040)
2 Decal, Caution (N02-0014-010)
1 Decal, Caution Black on Yellow (N02-0062-050)
1 Decal, Caution Plug (N02-0062-051)
....................... 62241-1 ceviereereeneenennen. ROOF 31 CF
Use: 2 Carriage Bolt (3/8 x 1-1/2) (C04-0375-061)
2 Wrought Washer (3/8) (C02-0375-030)
2 Whiz Flange Nut (3/8) (C01-0375-030)
20 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
20 Whiz Flange Nut (5/16) (C01-0312-030)
2 Decal, Orbit-Air Small (N02-0001-123)
....................... 62240-4...............cccveeenee... Bushing Mount (For Out Side Hinge)
Use: 2 Carriage Bolt (3/8 x 2) (C04-0375-080)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62200-22..........cccveeueneenn.e. SCreen Support Bracket
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
....................... 62240-3 ceereeneeneeeneennen. COVET (For 23/31 CF Hopper)
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Jam Lock Nut (3/8) (C01-0375-062)

Page 1 of 28



62851-34
63861-7..

09074690-4.......ccooovvvene

5508242-33.......ccciiie
L10-0016-010.......cccvvvrnnnne.

M05-0829-300..........ccuevueee.
M10-0055-060.........c.cccn...

M05-2000-000............ccevenee.

62851-32

Rubber Latch w/ Keeper
Use: 4 Pop Rivet (C19-0187-000)
Inner Hinge
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
8 Wrought Washer (3/8) (C02-0375-030)
Outer Hinge
Use: 4 Wrought Washers (3/8) (C02-0375-030)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)

Mounting Base w/ Holes
Use: 16 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)

16 Wrought Washer (3/8) (C02-0375-030)

16 Lock Washer (3/8) (C02-0375-010)

16 Whiz Flange Nut (3/8) (C01-0375-030)
Shaft, Gear & Driven Sprocket (43-1/4 x 5/8 Round)
Bearing, Plastic (For 5/8 Shaft)

Flangette, Bearing (For Bearing 63861-7)
Use: 3 Carriage Bolt (1/4 x 5/8) (C04-0250-020)

1 Carriage Bolt (1/4 x 1) (C04-0250-040)

4 Whiz Flange Nut (1/4) (C01-0250-030)
Chain Sprocket, 21-Tooth (5/8 Bore)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Sprocket, 24-Tooth (5/8 Bore x 1-3/8 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Shaft (46 x 1-inch Round)

Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

1 SAE Washer (1-nch) (C02-1000-020)
Bearing (For 1-inch Shaft)

Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)

4 Lock Washer (5/16) (C02-0312-010)

4 Hex Nut (5/16) (C01-0312-010)

Sprocket Double, 32T-35T Chain (#40 Chain) (1-inch Bore)
Use: 1 Hex Bolt (1/4 x 1-3/4) (C03-0250-070)

1 Nylon Lock Nut (1/4) (C01-0250-040)
Air Chamber, 23/31 CF (16-outlet)

Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)

5 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)

5 Wrought Washer (3/8) (C02-0375-030)

5 Lock Washer (3/8) (C02-0375-010)

7 Whiz Flange Nut (3/8) (C01-0375-030)
Air Pressure Switch Assembly
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
Gasket, Potting Box (For Air Pressure Switch)
Potting Box (Air Pressure Switch Cover)

Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
Gasket, Mixing Chamber
Mixing Chamber (For 1-1/4 inch 1.D. Tubing)

Use: 32 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)

Rubber Plug (2-inch For Air Chamber)
Angle Support, For Air Chamber & Blower

Page 2 of 28



Lo, 628720-18.......ccccvereien Clean-Out Chute (4-inch)
Use: 1 Wing Nut (5/16) (C01-0312-020)
1 Wrought Washer (5/16)(C02-0312-030)

Lo, M05-3000-000...........ccocu..... Rubber Plug, 3-inch (For Hopper Cleanout)
Lo, 62240-10......ccccveviiiriieine, Angle Clamp, Tubes (For 23/31CF)

Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
Lo, 5608226.......cccccvevveivriiieienn Bar Clamp, Plastic Tubing, (23/31 CF)

Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
5 Hex Bolt (5/16 x 2-1/2) (C03-0312-101)
5 Lock Nut, Nylon (5/16) (C01-0312-040)
2 62852-16......cccccvcviireiiein, Mounting Bracket, Platform (23/31 CF)
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)

Lo, 62851-10.....ccccciviiiiiiiieine, Platform (23/31 CF)
Use: 3 Grip Tape (3 x 48-1/2 Long) (62851-15)
1o, 62851-37....cciiiie Angle Support (23/31 CF Platform)

Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
1o, 62851-67....cccvirieiiee Clear Windshield (For 23/31 CF)
Use: 6 Hex Bolt (1/4 x 1/2) (C03-0250-010)
6 Wrought Washer (5/16) (C02-0312-030)
6 Whiz Flange Nut (1/4) (C01-0250-030)
Lo, 62851-5....ciiiiieeceinae Screen (23/31 CF)
Lo, 62240-8.......ccevveeieee, Bracket Long Fan Support (23/31 CF)
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (.3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)
Lo, 62240-9......cciiiiieee Bracket Short Fan Support (23/31 CF)
Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (.3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)

Sensors & Wire Extensions

Lo, 661-19....ccciiiiiii Sensor Wire Extension (24” Long)
Use: Shaft Tag 1 Decal
1o, 62851-28.....ccvveeeeeeeeein, Mounting Bracket, Sensor
(Mounts to Flangette 09074690-4, Side Opposite Hyd Drive)
Lo 628957-1....ccvviveiieiieanns Sensor Shaft
Lo, 5508442-35......cccceviieinnn Magnetic Hub, 5/8 Bore (Installed On Metering Door Shaft)
Use: 1 Spring Pin (3/16 x 1) (C23-0187-140)
Lo, B61-12. e Motor Mount (For Hydraulic Motor Drive
Use: 2 Hex Bolt (5/8 x 4) (C03-0625-161)
2 SAE Washer (5/8) (C02-0625-020)
2 Lock Washer (5/8) (C02-0625-010)
2 Hex Nut (5/8) (C01-0625-010)
2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Hex Nut (3/8) (C01-0375-010)

Lo, F02-0041-054 .......cccovevvennnne Roller Chain #41 (54-Rollers) (Hyd Motor to Drive Shaft)
Use: 1 Connector Link #41 (F02-0041-001)

Page 3 of 28



Hydraullc Drive Motor Assembly (6623-A)
....................... K01-1022-000 ..................... Hydraulic Motor “A” Series #130-108
1 ....................... 09073678-4......ccvvveeiaianns Plate, Motor Mount
Use: 2 Hex Bolts (3/8 x 1) (C03-0375-041)
2 Lock Washer (3/8) (C02-0375-010)
Lo B61-2...cciiiiiiiee e Sensor Bracket
Use: 2 Hex Bolts (3/8 x 1) (C03-0375-041)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
1o, 661-13....iiii e Regulator Block
Use: 2 Socket Pipe Plug 1/4-18 NPT (C06-0250-300)
4  Socket Head Cap Screw (5/16 x 2) (C06-0312-130)

Lo L08-SV10-230.......ccceevueenne Solenoid Valve
Use: 2 Terminal, 14-16ga, Male #634005 (L03-0009-090)
Lo, B61-11...ccciiiiieeiiiee e Sensor, Sprocket

Use: 1 Carriage Bolt (1/4 x 5/8) (C04-0250-020)
1 Whiz Flange Nut (1/4) (C01-0250-030)

Lo, B61-7 ..o Sprocket, 13-Tooth (1-inch Bore w/ 1/4 Keyway)
Use: 1 Key (1/4 x 1) (5408320-25)
1o, B61-6...ccvviiiieeee Bushing (1-1/8 O.D. x 1/2 Long)
Lo, B61-4....ociiiiiiee Sprocket, 20-Tooth (7/8 Bore)
Use: 2 Spring Pin (1/8 x 1-3/4) (C23-0125-200)
Lo, 6615 Collar, Hydraulic Speed Comp Drive

Use: 1 Hex Bolt (1/4 x 1-1/4) (C03-0250-051)
1 Lock Washer (1/4) (C02-0250-010)

Hydraulic Valve Assembly (6623-B)

1o, L0O7-0063-195.......cccovveenne. Hydraulic Control Valve, 16 GPM
Use: 3 Apt SAE 10, Male 1/2 NPT, Female Swivel (K04-0500-010)
Lo, 661-15. i Bracket, Motor Control (For 10 & 23/31 Cu Ft Hopper)

Use: 2 Hex Bolt (5/16 x 3/4) (C03-0312-030)
2 Whiz Flange Nut (5/16) (C01-0312-030)

2 K02-0500-120 .........cccvennee. Hydraulic Hose, 1/2 x 120”

S K02-0500-014 ........ccevuveneee. Hydraulic Hose, 1/2 x 14” w/ O-Ring Fitting On One End

Lo, K02-0500-012 .........cccouevneee. Hydraulic Hose, 1/2 x 12” w/ Fitting

Lo, K02-0500-021 ........ccoevueeneee. Hydraulic Hose, 1/2 x 217

Lo, K07-0500-010 ......ccceerurneen. Steel Pipe Tee (1/2)

Lo, K09-0500-000 ...........c.o....... 90° High Pressure Sp Elbow (1/2)

Lo, K11-0500-028 ..........ccovneee. Steel Pipe Nipple (1/2 x 1-13/16)

Lo, L04-0005-000..........ccrverene. Cable Tie (5/16 x 15-1/4)

Lo 62113 . Hydraulic By-Pass Block Assembly w/Check Valve
1o KO05-CV10-200.........cccuvee. Check Valve
1o 6296-1......ccoiiiiie Hydraulic By-Pass Block

Page 4 of 28



Metering Door Assembly
Lo, 6216-F ...ocveevreeeee Metering Door Assembly, 16 (1-1/4) Fertilizer (Red) Wheels:
Lo, 62851-24.......cccoveiiiiie Mounting Plate, Metering Cup, 16 Openings
Use: 2 J-Bolt (5/16) (C16-0312-020)
2 Wrought Washer (5/16) (C02-0312-030)
2 Wing Nut (5/16) (C01-0312-020)

4Ft........... MO05-0125-050........c.ccveeeeee. Rubber Strip w/ Adhesive (1/8 x 1/2)
16 ., M10-0001-100........c..ccvee.ee.. Metering Cup (1-1/4)

Use: 36 Whiz Flange Nut (3/16) (C01-0187-030)
16 e, 62851-76......cccvvveirieeirieennn, Hole Closures, Standard 4 Hole

Use: 16 Comp Spring (E00-0420-012)
16 Extruded Washer (628720-20)
16 SAE Washer (5/16) (C02-0312-020)
16 Hex Bolt (5/16 x 1-3/4 Stainless) (C03-0312-071)

16 ... M10-0001-040.........ccvenu.... Metering Wheel Red

YA 62851-72..cccveeeeiieeeiiiieeeins Wear Plate, Stainless

(R 62851-3....ceiiieieeeeienas Shaft (41-15/16 x 5/8 Hex)

2 e, 63861-7...cceiiiiiiieieen Bearing, Plastic (5/8 Bore)

Lo, 62851-4.....cccviiieiiiiee Center Bearing, Plastic (1-inch Bore)
1o, 22904-8......oiiiiieee Journal Line Shaft (For Center Bearing)
2 i 62851-26......ccccveiiee Bushing (1 O.D. x 1/2 Long)

[ I 09074690-4........ccccvvvvennne. Flangette, Bearing (For Bearing 63861-7)

Use: 6 Hex Bolt (1/4 x 1/2 Stainless) (C03-0250-013)
6 Lock Washer (1/4 Stainless) (C02-0250-012)
1o, 62851-41....cccoiiiiiieine Sprocket 21-Tooth, (5/8 Bore)
Use: 1 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 5 of 28



Hydraulic Blower Assembly

62167-P8LH .
B56-08636-1..

B56-08636-2..
5608636-4......

L01-0034-004

5408320-25....
62167-3..........
28122-49........

K18-M024-000...........c.c......
Replacement Parts................

K01-0045-003

D05-1000-030
D10-1000-011

Hydraulic Hose, 3/8 x 24” (Case Drain)

Blower Assembly, 8 GPM Hydraulic Motor, w/out Hoses
Front Housing, Blower (Plastic)
Use: 14 Hex Bolt (1/4 x 3/4) (C03-0250-030)
28 SAE Washer (1/4) (C02-0250-020)
14 Lock Nut, Nylon (1/4) (C01-0250-040)
Back Housing, Blower (Plastic)
Back-Up Plate
Use: 4 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
4 Lock Nut, Nylon (3/8) (C01-0375-041)
Mount, Blower (Plastic w/Coupler)
Use: 1 Decal, Warning Rotating Parts (N02-0055-010)
1 Decal, Important Hydraulic Motor (N02-0062-043)
1 Decal, Black on Yellow (N02-0062-050)
Fan, Impeller
Use: 1 Bushing (1-inch JA Bore) (L01-0033-002)
Key, Fan Shaft (1/4 x 1)
Shaft (6 Inch Long)
Key, for Coupler (3/16 sg. x 1)
Coupler (9/16 x 7/8)
(K18-M024-003 Black Plastic Coupler Sleeve) (5508230-5 1/8 x1 Key)
(K18-M024-004 Coupler for 9/16 Shaft on Hyd Motor)
(K18-M024-005 Coupler for 7/8 Shaft on End of Fan Shaft)
Hydraulic Motor, 8-GPM Casappa
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Washer, Motor Side, Stainless (62164-2)
2 Lock Nut, Nylon (3/8) (C01-0375-041)
Bearing & Locking Collar (For 1-inch Shaft)
Flangette, Round
Use: 6 Carriage Bolt (5/16 x 1) (C04-0312-040)
6 Lock Washer (5/16) (C02-0312-010)
6 Hex Nut (5/16) (C01-0312-010)
Screen, Blower
Use: 3 Pan Head Sheet Screw (#10 x 3/4) (C07-0187-090)
Guard, Blower Shaft
Use: 2 Thumb Screw (5/16 x 3/4) (C09-0312-100)
Tag, Important, Caution

Page 6 of 28



The Following Parts Are Shipped Inside Hopper:

Lo 0197102-1.....ccviiiiiiieianns Manual Holder Bracket
2 L04-0005-000........ccc0cvvenee. Cable Tie (5/16 x 15-1/4)
Lo, M10-0005-004...........ccueun..e. Manual Holder
Lo, L07-0063-484..........cccoeuu.... Wheel Speed Sensor
Lo, L07-0063-829.........ccccvueenee. Console
Lo, L07-0115-456.......ccccevnee. Console Valve Adapter Cable
Lo, LO7-0115-557 ....cocvvcvirernnne, Cable, Single Shaft, No Clutch
Lo L07-0115-651.....ccccccvvvenene. Grain Flow, 10 Ft, 22 Pin
Lo L07-0115-652......cccccvvvvennne. Grain Flow Cable, 12 Ft, 22 Pin
Lo, 662-C ..o Run Hold Switch Carton Containing:
4o, C01-0375-030.....ccccecvvennnee. Whiz Flange Nut (3/8)
2 e, 6442 U-Bolt 3/8” (For 3 x 3 Sq Tube)
1o 62150-21....ccciiiiiie Spring Bracket Mount
Lo, Run Hold Switch Assembly:
T 62150-20......cccciiiiieririainnns Run Hold Mount
Use: 3 Hole Plug (3/8) (J03-0375-000)
1o, L05-0001-001.......ccovevvnvnnee Switch, Snap Action #3XG49-9

Use: 2 Slot Rd Hd Mach Screw (#6-32 x 1-1/4) (C08-0138-140)
2 Shake Proof Washer (#6-32) (C02-0138-040)
2 Hex Nut (#6-32) (C01-0138-010)

- B611-1..oeeiiiieeiiee e Wire Assembly, Run/Hold
Use: 1 Strain Relief Bushing (J04-0500-000)
T C16-0250-010......cccocevreneene. Eye Bolt (1/4 x 9/16 1.D. x 2-1/2)

Use: 2 Hex Nut (1/4) (C01-0250-010)

1 Coupling Nut (1/4) (C01-0250-101)
1 Hex Bolt (1/4 x 2-3/4) (C03-0250-110)
1 Spring (E00-0375-040)
3 Key Ring (5/8) (M11-0001-000)
1 S-Hook (M11-0006-000)
1 Sash Chain #25 (16 Inches) (F03-0025-000)
1 Compression Spring (E01-0664-4)
1 Bushing (62150-22)
1 Stop Washer (62150-23)
Lo, 6216-D ..ooooviieiiieiie, Air Pressure Gauge Carton:
1o, C01-0312-030......ccccvrverenen Whiz Flange Nut (5/16)
Lo, C03-0312-041......coevvrrrene. Hex Bolt (5/16 x 1)
2 e K04-0250-375 ......ccccvevrnnene Adapter Plastic, (1/4 MPT x 3/8 HB)
Lo, K17-P734-001 ........ccocveneee. Air Pressure Gauge 4-inch
45Ft...... M06-0375-000..................... Tubing 3/8 1.D. x 1/8 Wall (54-inches Long)
Lo, 62851-46......ccocveiiiie Mounting Bracket, Air Pressure Gauge
1o, 62851-47 ..o Clamp Bracket
Lo B42-A . Parts Carton
8 e 09071598-5.......ccovrveiriein Stud Bolt (5/8 x 13-1/2)
8 e 550828-3.....cccciieiiriieee Bar Clamp
4o, 550829-4.......cccoveiiiiiieienn Blank Plate (to Close off Unused Openings on Air Chamber)
4o, 62852-20.....cccciieiiiiee, Blank Plate (to Close off Unused Openings on Metering Door)
1o, 642-BH.....c.coovveieee Hardware Bag
16........ C01-0625-010.......cccrvrverenen Hex Nut (5/8)
16........ C02-0625-010.......cccccvveneenne. Lock washer (5/8)

Page 7 of 28



Cover Hinge Bolt Assembly

C02-0375-030
(3/8 WROUGHT WASHER)
/C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

co1-0375.062 b
(3/8 JAM LOCK NUT)

- 62240-3
-~ (COVER)

“\_—C02-0375-030
AN\ (3/8 WROUGHT WASHER)

h \~ - C01-0375-062
7 (3/8 JAM LOCK NUT)

?

N /,/'/
e _——-C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

s

\
\
N

6223-A1

Roof Hinge Bolt Assembly

/C04-0375-061

(3/8 x 1-1/2 CARRIAGE BOLT)
C01-0375-030

(3/8 WHIZ FLANGE NUT)

C02-0500-020
(1/2 SAE WASHER)

- 62240-4

- C01-0375-030
(3/8 WHIZ FLANGE NUT)

C04-0375-080
(3/8 x 2 CARRIAGE BOLT)

" ROOF

Do this for both ends of roof using the same parts.

6223-A7

Page 8 of 28




Roof Assembly

(1108 IDVIIVD ¥/€ X 91/S)

(JAHSYM LHONOAIM 8/€)

(‘dAL) 0£0-6/£0-C0D ~  \

\

L
(LNN ¥DOTWVr 8/€)
(‘dAL) 290-6££0-10D

K
(IDNIH ¥3LnO)
(x2) ¥-25829
(LNNJDOTWVrge/g) ./

(‘dAL) 290-G/£0-10D

(YTHSYM LHONOUM 8/€) ,_
{"dAL) 0£0-6££0-20D

(JFHSYM LHONOIM 8/€)

(OML) 0£0-6/£020D

(1109 X3H 1 x 8/¢)

(X¥) 1£0-CLE0¥0D

\

(N33308)
“(X¥) 6-158¢9

(4D 1£ 4000)
e S 8 A

(LNN IDONVTH ZIHM 91/5)
_—[xv) oe0¢1€0-10D

(13DVHg 13OddNS NIFJDS)
(x2) 2Z-00229

M&Imss LHONOAM 8/€)
—('dAL) 0£0-G££0-20D

IXe) 10660600 Uy ,\M (LNN ¥OO1 Wvr 8/€) P

) - T (dAl) ©90-5£€0-100

(43HSVM HONONM8/E) “a ,,

0€0-G/£0-¢0D . \ \.\
9.
(33A00) el S

€-0¥Ce9 ¥ /% (3ONIH d3NNI)
S >—I(XZ) £-268C9

(43433 8 HOLV1 ¥3g9ny)
¥00-0000-GOW /I%

E>_N_n_on: \
(X¥) 000-£810-61D

6231-Al

Page 9 of 28



Sight Window Assembly

—C19-0187-030 (6X)
/ (POP RIVET 3/16)

// INSIDE OF HOPPER

F610851/26 (SIGHT WINDOW)

/ 610851/27 (2X)
(SIGHT WINDOW)
(MOUNT RAIL)
/ \\
\\\
|
\\\ 9 |
g, ,
e 4

Use the same parts for other side of hopper.

6223-A6

Roof to Hopper Assembly

C04-0375-031 (20X)
(5/16 x 3/4 CARRIAGE BOLT)

C01-0375-030 ( 20X§
(5/16 WHIZ FLANGE NUT

HOPPER

6223-A18

Page 10 of 28




Hopper Assembly

(@13IHSANIM)
/9-1G8¢9

(xz) 1-690629—

(1109 X3H ¥/1-1 x 8/€)
(‘dAL) 1SO-GZE0-€0D

(4FHSYM NOO1 8/€) /V
(dAL)} 0106260200 —~

(4IHSYM IHONOAIM 8/€) -~
("dAL) 0£0-6/£0-20D ﬂ

::z JONVE ZIHM #/1)
\)// —(XS) 0£0-0520-10D

2 \ (JIHSYM LHONOIM 91/5)
Axﬂ 0€0-¢1€0-¢0D
7 \ (108 xaH /s x /1)

—(XG) 020-0520-€0D

545

N
\

(LNN IDONVTH ZIHM 8/€) |
(‘dAL) 0€0-G/£0-10D

(31NHD LNO-NVI1D)
81-0C/8C¢9—

(ON1d ¥3g99ny .€)
000-000€-GOW

./..b\// (YFHSYM LHONOAIM 91/5)
\ ~-0€0-¢1€0-¢0D
\
/ (INN DONIM 91/5)
—0¢0-¢1€0-10D

6223-A4

Page 11 of 28



Hopper Assembly

(1109 XaH ¥/1-1L x 8/¢)
(x2) 1G0-G£€0-€0D—

(JFHSYM YOO 8/€)
(XZ) 010-$££0-20D

(4THSYM LHONOHM 8/€) Vo

(x2) 0€0-6/€0-C0D—

\ \
(LNN XDO0T NOTAN 91/5) \ |

(XS) 170-Z1€0-10D /vi
OL-OVEZ9 — ap ¥

(LNN IONVTH ZIHM 8/€)
(X¢) 0£0-6£€0-10D

(lNOg XaH z/1-¢x91/9)
(XS) LOL-ZL£0-€0D

—/€-168¢9

MSZ moZSE_IZBE
X8) 0£0-¢1£0-10D

/

0L-168¢9

» (11089 IDOVIIYVO ¥/€ X 91/S)
- (x8) 1€0-¢1E0-¥0D

MOZOJ N:-mIn_Sn__mQ
XE) G1-15829

\ (ONO1Z/1-6 dIdLS WYOH)
- (x8) 91-158¢9

' 9228095

6223-A22

Page 12 of 28



Drive Shaft Assembly

(NId 33LLOD #/1-L X 9L/€E)
0€0-£810-0¢D

(NId 33LLOD #/1-L X 91/€)

(INN XDO1NOTAN /1)

# ¥ (ONINY3g .1 D)
0r0-05¢0-100 () 010-0001-500

(1NdS NIVHD Z€ 8 HLOOL-SE) \
cl-0e/8e9 MSZ X3H 91/)
X8) 010-Z1£0-10D
(109 XaH v/e-1 X ¥/1) &
0£0-0620-€0D & ~_
(19dS HLOOL-¥7) N TR Mmm kg S)

6€5829 |§
A @
¥ @@ (LAVHS .1 &)
Q<0 2216829
\ (ONI¥V3Ig .1 )

(IXdS NIVHO-12)
(+) 010-0001-50Q

cy-16829

0€0-£810-0¢O

. (¥3HSYM 3VS..L)
(1109 3OVINIVD 8/S X ¥/1) , e g g
(XE) 020-0520-400 @ o= 0C00001-20D
f NId 33L1OD)
~ P/1-LX91/E)
7N 0€0-£810-0¢D

(ON1d ¥399ny .£)

000-000€-SOW (ON¥Y3Ig 8/5 )

, ﬁ S (Xe) Z-19859
AN

(1NN IONVTH ZIHM ¥/1)

(JFHSYM LHONOAM 91/5) (X¥) 0£0-0620-10D

0€0-¢1€0-¢0D

(l4VHS 8/S )/ \ (£-198€9 ¥O4 ILIDNVT)
R IR VE-15829 (x¥) 7-069v2060
L (1109 39oVINAYD L X ¥/1)
s 81-0c/8¢9 070-0520-70D

(LNN ONIM 91/6)
020-Z1£0-10D

6223-A10

Part numbers with a (*) behind them have grease fittings. See last page.

Page 13 of 28



Metering Door Assembly (6216-F)

E\\omo.mw 10-0¢O

(10dS 1-12) \\
L7-1G8C9

\.\\\\ A

(dI1¥LS Tv3S)
0G0-GC10-GOW-—

z_n_ N_mtoow
v/1-L X9L/€

(LNN3IDONVTH ZI

(Y3IHSYM VS 9

(ONI¥dS)
(X91) 210-02¥0-003

JOOAd ONI¥ILIAW)
¥C-1G8C9

(43DVdS ONIHSNE)
(Xc) 9¢-15829—

(IVYNJNOr)
8-¥06CC

\@%@,

795,

{
{

(ONI¥V3g ¥3IN3D)
¥-198¢9

(xz€) 0£0-£810-10D /

(x91) 020-¢1€0-¢0D

(T33HM d3d ¢ m_vtﬁn_ AVIM)
(xze) ¢/-16829

| ONINIIAW a3y)
—X91) O¥0-1000-0LW
N

o
h AN (X91)

(SSTINIVLS
/KEom X3AH ¥/€-1 X91/S

(x91) 1£0-21£0-€0D

ﬂmm:
HM 91/€)

L/S)

(dND ONI¥ILEAW)
00L-LO00-0LW

M%Imﬁs Bogﬁx&
X91) 02-02/829

/ m%wodﬂoz

—(X91) 9£-158¢29

(N3 ONIYY3E)
/—(Xe) £-198¢€9

(1L13DONV14)
(X9) ¥-069¥£060

~fe (SSTINIVLS
g b, (L1I08X3HT/LX¥/1
~—(X9) £10-0520-€0D

| Mmmﬂz_iw 4FHSYM X001 ¥/1)

(14VHS XaH) X9) Z10-0520-20D

€-16829—"

6216-F

Page 14 of 28



Fastening Metering Door in Place (use one J-Bolt on each end of metering door)

—EAR ON

Q| METERING

///

//
o
A &
% F)
C16-0312-020 @.
//

(J-BOLT)

C02-0312-030 ' ’LCO1 -0312-020
(5/16 WROUGHT WASHER) (WING NUT)

J-bolt shown in place.

Page 15 of 28




Air Chamber Assembly

(137LNO-91
(43aWVHD IV

¢e-198¢9

1NN IONVTH ZIHM 8/€)
"dAL) 0€0-GZE£0-10D

(YIHSYM LHONOIM 8/E) 7%
(‘dAL) 0£0-62£0-20D — &

(1108 X3aH ¥/1-1 X 8/¢€)
("dAL) 1S0-GZ£0-10D

\\\W \a\@

/

(JFHSYM NOO1 8/€) \

8-0v2T9
('dAL) 010-6££0-20D

ATAWASSY dIMO14

8-1G829

@A £6-2v2805S
B—<"

ONIGNL ‘A’ ¥/1-1 §O4)
AFIWVYHD DNIXIW)

A X91) 090-GG00-0LW

u/
@/W (13¥SVO)

Yy (X91) 00€-6280-G0W

im X91/9)
:om X3H ONIdd V1-4138)

(X2€) TE0-ZLE0-€0D

(ON1d 3399y .2)
(X2) 000-000Z-SOW

(1708 X3H | x 8/¢)
(x2) 1¥0-GZ£0-€0D

e

N
N\

~—(HOLIMS F3NSSIAd V)
e-Ly9

. 0109100011

(MINDS ONIVL-4713S 2/ 1 X 84#)
(X¥) 0£0-¥910-2£0D

6623-A8

Page 16 of 28



Hydraulic Blower Assembly (62167-P8LH)

(ONISNOH 33y 3)
(INOa4 40 135)

9€980-969

(N333405)

€-1€28095" i

(ONISNOH dV3Y ® INO¥A 40 139)
9€980-964

(3LV1d dN-XDve)
¥-9€9809G¢

(1109 IDVI¥IVD ¥/1-L X 8/€)
(X¥) 150-6/€0-¥0D

(337713dWI NV4)
700-¥€00-101

(1 X OS #/1-A3)
$C-0Ce80YS—

(ONIHSNE vr)
200-€€00-101

& J3IHSVM 3VS ¥/1)
ﬁ%// b Axw& 0¢0-06¢0-¢0O

/ (1108 XaH v/E X ¥/1)
(X¥1) 0£0-0520-€0D

(MINDS ¥/€ X 91-0L#)

L (X€) 060-/810-20D

(1NN ¥DOT NOTAN #/1)\

(INNOW NV4)
C-191¢29

(LNN Y201 NOTAN 8/€)
(X¥) 1¥0-G2£0-10D

(L XOS91/€-ATN) o
6¥-C¢C18C—

(14VHS) el

€-/91¢9 \ N

\

(X¥1) 0¥0-0520-10D

Eommo,\_m%\o_xf\e
(x9) O¥0-Z1£0-¥0D—

\

\

X

(JOLOW QAH WdD-8)
€00-G¥00-1OX

(LNN D01 NOTAN 8/¢)
| e=—IXC) I¥0-G/E£0-10D

(1109 IDOVINAVD ¥/1-L X 8/€)
————(x2) 160-6££0-¥0D

N ,A,.,,,A,,, \\@
P (33HS VM)
- @ ——xe)Tvoley

(135 ¥437dNOD)
——000-7COW-8L X

_ (3u3oNvid)
~(x¥) 110-0001-L 1A

(VY7102 XD01 % ONINVAG 1)

(x2) 0£0-0001-50a

(INN X3H 9 1/9)
—(X9) 010-C1€0-10D

~ (43HSYM MD0191/8)
| *(X9) 010-C1€0-20D

(M3INDS GWNHL /€ X 91/€)
~(X2) 001-C1£0-60D

(aavno)
/-9€€80G9G

62167-P8LH.

Page 17 of 28



Hydraulic Motor Assembly (6623-A)

(LdN 81-¥/1 ©N1d 3did)
< (XZ) 00€-0520-90D

\
N

\

\

\ (BAIVA QIONZ10S)

(1109 3DVINIVD 8/S X ¥/1)

(3IHSVM X001 8/¢)
(x¥) 010-6££0-20D

M\smwow dVD aH 13XD0S Z X 91/9)
~{X¥) 0EL-CLE0-90D

/ ﬁ

/®, —€1-199 o
¥-8/9€/060

(LNNIONVIEH ZHM ¥/L)  /
0€0-0520-10D

0£Z-0LAS-801
-000-2Z0L-10X

mf (IVNIW3L 3TVW 3n19)

~(x2) 060-6000-€01

02¢0-05¢-0r00

(1108 XaH ¥/1-1 X ¥/1)
LG0-06C0-€0D

(YIHSYM JDOT ¥/1)
010-0620-¢0D

(NId ONINdS ¥/€-1 X 8/1)
(xZ) 002-SZ10-€2D—,

 (1y# 13D0NdS 1-€1)
L0199

N\ M:om XaH | X 8/¢)
~(X¥) 1¥0-$££0-€0D

L (33HSYM LHONOUM 8/€)
~—(X2Z) 0£0-6££0-20D

N z-199

T (JOSN3S)
L1-199

6623-A

Page 18 of 28



Hydraulic Valve Assembly (6623-B)

(ASSY IATVA JDIHD)
eLLee

(JOLOW NV4 QAH |
(WO¥4 NaNL13Y

(71 X.ZL 3SOH QAH) \‘w.u

710-0050-COX

(LdN-Z/1 ©43VS 01 # JOLdvay)

(LdN-Z/1 MOZ13 406)

(31ddIN 3dId LdN-Z/1)
8C0-00G0-L LA~

(LdN-Z/1 331)
010-00S0-20X

&)

(YOLOW YOLOW NVA

(QAH OL 3¥NSS3¥d

(L x

« | 3SOH AAH
¥ 10-0050-COM

L (.21 X.Z/1 3SOH QAH)

(YOLOVAL OL NiNL13y
(.0Z1 X.Z/1 3SOH AQAH
0Z1-0050-¢0X

010-0050-¥0

000-0050-604

\

¢10-0050-¢0M

(YOLOW QAH WO NyNL3Y
(,lz X2/l ISOH AAH
1 20-0050-C¢OM

N
N\

/

(YOLOW 3AINQ

(QAH OL 3¥NSSIAd
(7L Xx,2l 3SOH AAH

¥ 10-0050-¢OM

\

JOLOVYL WO¥4 FYNSSINd)
W0C1 X.,.2/1 ISOH AAH)
0C1-00G0-¢OM

(LdN-2/1 O 3VS 0L # dOLdvav)
010-00S0-¥0X

/

(LdN-Z/1 O} VS OL# JOLdvaV)
/- 010-0050-¥0X

6623-B

Page 19 of 28



Hydraulic Drive Assembly

(ASSY JATVA DIMNVAAAH)
4-€299

(1NN IONVIH ZIHM 91/S)
(XZ) 0£0-21£0-20D

(YFHSYM XDO191/5)
(XZ) 010-21£0-20D

(1108 X3H ¥/€ X91/S)
(XZ) 1€0-Z1€0-€0D~

ﬁmxmﬁs 3vs 8/9)
Axmomo-m%o-mou

(¥FHSYM DO 8/S)
(XZ) 010-6290-20D \

(1NNXaH8/S)
(XZ) 010-GZ90-10D .\ L
(1109 X3aH ¥ X 8/S) Jo 5

cﬁ 191-6290-€0D L

JFHSYM LHONOIM 8/€)

(XZ) 0€0-6££0-200

(3FHSYM XDO1 8/¢€)
(XZ) 010-6££0-20D

\ (LNN X3H 8/¢)
\,@?A,J.xﬁo_o-ﬁmo-_ou

T1-199

1709 3OVINIVD ¥/1-1 X 8/€)
X2) 1S0-GZ£0-¥0D

(ASSY JOLOW DIMNVIAAH)
V-£299

(MNIT YOLDINNOD L¥#)
~—100-1¥00-¢04

ONO1 S33110d-¥S)
NIVHD 33710 L7 #)

¥G0-1¥00-¢04

6623FS-A

Page 20 of 28



Hydraulic Motor Hose Connections (Casappa 8-GPM Motor on Gandy Fan)

—RETURN PORT

PRESSURE PORT

CASE DRAIN

K01-0045-003

(1dN-Z/1 OL3VSOl# 3OLldvav)
010-00G0-¥0X

(3ATVA TOJLINOD AAH)

Vo

G61-€900-101

(LdN-Z/1 OL3VSOL#
(yoldvav

010-0050-¥0X

(LdN-Z/1 MOSG13 406)
000-0050-60M

(31ddIN 3did LdN-Z/1)
820-0050-L LY
_
(1dN-z/1 331) \_
010-0050-£0X

(JOLOW 33IMOT8 AAH)

AN

(LdN-Z/1 OL3VS OL# dOLdvayv)

010-0050-¥0M

-

(,1Z X Z/1 ISOH AAH)
120-0050-C0X

(D019 SSvd-AQ) )

- -~

INIWITdWI WO 4

N (1401 XZ/1 3SOH QAH) INIT3INSSIN
02 1-0050-20
(8, INIVI) , 4OLOW JAINA AH NO
1NOJ NSN3y / 30019 WANINATY
O H0
(©
PN
- 1O
¥ (YOLOW 3AI¥Q)

(QAH OL 33NSS3Ad)

3

i GINIYW)

1404 33NSSId

»

JOLOW NV4 AAH OL 33NSSId)
W1 XZ/1 3SOH AAH)

€£00-G700- 1O (1 XZ/1 3SOH QAH) L EL129 ———¢10-0050-¢0
\ ¥ 10-0050-¢0X ~ Y
\ [ ama) (14-01 XZ/1 ISOH AAH)
/ <d » 02 1-0050-C0
L £ . INGWI1dWI OL
_ Ty .y s = AN NJNLFY
(71 XZ/1 3SOH QAH)  /
¥ 10-0050-C0X dWNS OL IHDIVALS
JO 13d0d MOT4 NON V OL
JOLOW QAH 33MO19 OL - [ 3SOH NIVad 3SVD 1DINNOD

3ISOH NIVA ISVD 1DINNOD

(14-Z X 8/€ 3SOH AAH)
¥20-G/€0-CON

3SOH NIVYd 3SVO 8/¢€

#xONOT 14-0 3IAO SNNH JO4 ISOH . F/€ IS M
wxONOT 14-0C OL dN SNNA O4 ISOH ../ L IS N
JIWOLSND Ag A3INddNS 39 OL ISOH NIVAA 3SVD Mw_._.%ﬂ

6623-81

Page 21 of 28



Wiring Connections for Models w/ Single Shaft No Clutch

(379vD JOSNIS AVINNYID) e } N
1G9-G110-201 P e L1/-S110-£01)
(anno¥o) [-) ¥Ov1g 7 ey NOISNILX3 14-72)

(+) 3¥IM a3y

N 379VO 1TVYNOILdO
“ &\
(3AMOd) (3SN4 dWV 0E/M) (+) IYIM ATy

(@ISNION.)
(3¥IM JOSNIS NIg *3) o
(38IM YO Vg T1ONIS) Y
(318vD MO4) i

&7 RN
TN —
(3sn4/m 31OSNOD) , 3

628-€900-£01

(14VHS 31DNIS ‘I19VD)
GGG-GL10-£01 —\

T (319VD 301dVAY JATVA TOAINOD)
(3SNd dWV §2/M) 9G¥-G 1 10-£01

HOLIMS 33NSS3dd IV

L# 14VHS %mztﬁ,&, (.d3sn LON.) 3dIM a3y

" MM ALHM |
OV

(JOSN3S)

21 1=199
(BATVA TOdINOD DIINVAAAH)
G61-€900-£01—

(D019 WNNIWNTY)
JATVA AIONTTOS

NO S3¥IM A3¥ HLOF—/

(3ATVA QIONITOS)

06Z-0LAS-80T—" , (JOLOW DINVAAAH)

000-¢cOL-1OM

6623-BS

Page 22 of 28



Shaft Sensor

FASTEN TO BOTTOM BOLT—
ON FLANGETT '

C01-0250-030
(1/4 WHIZ FLANGE NUT)

O\

I
(SHAFT SENSOR) T (C23.0187-140

|
62851-28 (3/16 x 1 SPRING PIN)

\

5508442-35—
(MAGNETIC HUB)

6623-B6

Hydraulic Drive Sensor

— WHITE (0)

RED (+) ~BLACK ()

661-2— FRONT VIEW OF HOUSING
‘ WIRING DIAGRAM

.100 SPACING GAP MAX 7 J

—661-11 (SENSOR)

Page 23 of 28




Decal Location (Drive Side)

—DRIVE SIDE

N02-0014-010
RN / = /

16 do 40 oan caue pacsanal nfury.

/—SERIAL NUMBER

/—N02-0062—050

—NO02-0062-040

6223-A19

Decal Location (Opposite Side of Hopper)

NO2-0014-010

I

BoRENipA s s me
P 1o i 0 G s paraanal Ay
Do not deda an nacoltnel

6223-A19

Page 24 of 28




Clean-Out Decal Location

CAUTION
¥ apilonal agltaton isfolled. do not invedt

Wm«:wtnuﬁ
may res,

NO02-0062-051

6223-A19

Front & Rear & End Decals

/*NOQ-OOO] -123
/' (DECAL FRONT & BACK)

/ r
U

GANDY
ORBIT-AIR QQ \

[ 1

Lo

S [

—DECAL BOTH ENDS
/

T‘j

6223-A19

Page 25 of 28




Run Hold Switch

C03-0250-110

JO3-0375-000 (3X)

/COS—O] 38-140 (2X)

'

LO5-0001-001

C02-0138-040 (2X)

,~"3—C01-0138-010 (2X)
K \< 9 C01-0250-010
62150-22 @

; | 6215023 -
6611-1 @ il
WIRE HARNESS ‘ C01-0250-010 CO1-0250-10]
C16-0250-010 \ EO1-0666-4
b\!\/ﬂ 1-0001-000
BLACK WIRE cnion
CONNECT TO ]
(“NO 8" E00-0375-040 S

N NC

3 @ K
‘ M11-0001-000

RED WIRE

CONNECT TO

coMm FO3-0025-000
M11-0001-000

W M11-0006-000

62150-21

-0g
’/

¢

Page 26 of 28




Air Chamber Blank Plates:
Blank Plate (550829-4) is used to block off unused air chamber openings when not needed.

REUSE EXISTING GASKET——_
OR USE SILICONE TO SEAL ™~~~
AROUND HOLE NO

550829-4 e
(BLANK PLATE) T of
4/ S

“»
REUSE 5/16 BOLTS

REMOVER EXISTING
MIXING CHAMBERS
THAT WILL BE BLOCKED OFF

6223-A23

Metering Door Blank Plate:
Blank Plate (62852-20) is used to block off unused metering door openings when not needed.
To remove shaft; First remove sensor hub from shaft, then unbolt bearing flangette by sprocket on metering shaft

and pull shaft out. Reassembly by reversing instructions.

REMOVE METERING SHAFT

REMOVE EXISTING CUPS,

HOLE CLOSURES, WEAR PLATES,
METERING WHEELS, BOLTS,
WASHERS, AND SPRINGS

THAT WILL NOT BE USED

4

®

4

@@;@

- 62852-20
REUSE EXISTING (BLANK PLATE)
#10-24 NUTS

6223-A24

Page 27 of 28



Manual Holder Bracket
Mount manual holder to corner of hopper or convergent location on implement.
Store Operator’s manual, Packing List & Rate Chart of convergent access.

M10-0005-004
(MANUAL HOLDER)

0197102-1
(MANUAL HOLDER BRACKET) J

L04-0005-000 (QTY 2)
(CABLE TIE)

HOLDER-1

Maintenance
Check all bolts for tightness after first two hours of use; check periodically thereafter.

Grease all fittings regularly.
There are Two grease fittings on this hopper. These must be greased before use and periodically during use.
Locations: See page 13.

One grease fitting on each 1-inch bearing (D05-1000-010) (two) located on the 1-inch drive shaft (62851-22).
Lucubrate chains as needed.
Periodically clean intake screen on hydraulic driven blower.

See Raven Operator’s Manual for operating and wiring instructions.

(6631FS16F)
April 30, 2018
Printed in the USA

Page 28 of 28




